



Customer / Client	
Manufacture Process	SEAMLESS H
	LAMINADO
Standard or Sp	
Dimensions /	
	2,3/8 X 0,21
	60,30 X 5,50
Heat	
Colada	
Sample N°	
Muestra N°	
30193	
658780	
658780	
658781	
658781	
658782	
658782	
658821	
658822	
658823	
658824	
H: Heat	
FABR	
LAPI	
MAT	
This certificate	
remains valid	
upon hints	